
CF5454 CF5502 CF5504 CF5554 CF5602 CF5604
1 CF550A.11C.112 Fixing clamp 1 1 1
2 CF550A.11C.102 Air inlet pipe for air filter 1 1 1
3 JB/T8870 Clip d80 3 3 3
4 CF550A.11C.101 Air filter connecting hose 1 1 1
5 CF550A.11C.011 Air filter assembly 1 1 1
6 GB/T97.1 Washer 10-Zn.D 2 2 2
7 GB/T93 Washer 10-Zn.D 2 2 2
8 GB/T5783 Bolt M10×25-Zn.D 2 2 2
9 CF550A.11C.013 Air filter fixing bracket weldment 1 1 1

10 CF550A.11C.105 Air outlet pipe for air filter 1 1 1
11 JB/T8870 Clip d60 6 6 6
12 CF550A.11C.103 Connecting hose 1 1 1
13 CF550A.11C.114 Connecting elbow 1 1 1
14 CF550A.11C.111 Air inlet pipe for intercooler 1 1 1
15 GB/T97.1 Washer 10-Zn.D 4 4 4
16 GB/T93 Washer 10-Zn.D 4 4 4
17 GB/T5783 Bolt M8×16-Zn.D 4 4 4
18 CF550A.11C.012 Intercooler assembly 1 1 1
19 CF550A.11C.104 Air outlet pipe for intercooler 1 1 1

Air Filter Assembly(Ⅱ)

No. Drawing No. Applied Tractor Models and Qty.(Piece)Part Name and Standards





CF5454 CF5502 CF5504 CF5554 CF5602 CF5604
1 JB/T8870 Clip d60  4 4 4
2 CF450.13A.101 Water tank hose 1 1 1
3 CF450.13A.011 Radiator 1 1 1
4 GB/T91 Pin 2×12 1 1 1
5 GB/T97.1  Washer 8-Zn.D 4 4 4
6 CF550A.13A.013 Jointing Pole 1 1 1
7 GB/T6170 Nut M8-Zn.D 2 2 2
8 GB/T93 Washer 8-Zn.D 3 3 3
9 CF450.13A.102 Water tank hose 1 1 1

10 CF700.13.112 Rubber block 4 4 4
11 GB/T5287 Washer 10-Zn.D 2 2 2
12 GB/T6172 Nut M10-Zn.D 2 2 2
13 GB/T5783 Bolt M8×30-Zn.D 2 2 2
14 GB/T97.1  Washer 10-Zn.D 2 2 2
15 GB/T93 Washer 10-Zn.D 2 2 2
16 GB/T5783 Bolt M10×25-Zn.D 2 2 2
17 CF550A.13A.020 Plate welding 1 1 1

Cooling System Assembly(Ⅱ)

No. Drawing No. Applied Tractor Models and Qty.(Piece)Part Name and Standards







CF5454 CF5502 CF5504 CF5554 CF5602 CF5604
1 CF450.47A.327 Sealing rubber 2 2 2 2 2 2
2 CF450.47B.033 Right side cover weldment 1 1 1 1 1 1
3 CF450.47A.043 Rear right upper bracket weldment 2 2 2 2 2 2
4 GB/T5783 Bolt M8×25-Zn.D 2 2 2 2 2 2
5 GB/T93 Washer 8-Zn.D 6 6 6 6 6 6
6 GB/T97.1 Washer 8-Zn.D 12 12 12 12 12 12
7 GB/T6170 Nut M8-Zn.D 6 6 6 6 6 6
8 CF450.47B.044 Front right upper bracket weldment 2 2 2 2 2 2
9 CF450.47B.035 Front right lower bracket weldment 1 1 1 1 1 1

10 GB/T5783 Bolt M8×20-Zn.D 4 4 4 4 4 4
11 CF450.47B.034 Front left lower bracket weldment 1 1 1 1 1 1
12 CF450.47B.032 Left side cover weldment 1 1 1 1 1 1
13 CF450.47B.038 Left rear upper bracket weldment 2 2 2 2 2 2
14 GB/T93 Washer 6-Zn.D 4 4 4 4 4 4
15 GB/T62 Disc nut 4 4 4 4 4 4

Engine Hood Side Cover

No. Drawing No. Applied Tractor Models and Qty.(Piece)Part Name and Standards





CF5454 CF5502 CF5504 CF5554 CF5602 CF5604
1 CF550A.22C.011 Muffler 1 1 1
2 GB/T6184 Nut M10-Zn.D 1 1 1
3 GB/T93 Washer 10-Zn.D 1 1 1
4 GB/T97.1 Washer 10-Zn.D 1 1 1
5 GB/T5783 Bolt M10×30-Zn.D 1 1 1
6 GB/T5783 Bolt M8×30-Zn.D 7 7 7
7 GB/T93 Washer 8-Zn.D 7 7 7
8 GB/T97.1 Washer 8-Zn.D 7 7 7
9 CF550A.22C.101 Seal Assembly 1 1 1

Exhaust Tube Assembly(Ⅱ)

No. Drawing No. Part Name and Standards Applied Tractor Models and Qty.(Piece)



CF5454 CF5502 CF5504 CF5554 CF5602 CF5604
1 GB/T5783 Bolt M16×35-Zn.D 4 4 4 4 4 4
2 GB/T93 Washer 16-Zn.D 14 14 14 14 14 14
3 GB/T97.1 Washer 16-Zn.D 14 14 14 14 14 14
4 CF450.74.011 Fixing frame welding 1 1 1 1 1 1
5 CF450.74.101 Balance frame 1 1 1 1 1 1
6 GB/T5783 Bolt M16×55-Zn.D 6 6 6 6 6 6
7 GB/T6170 Nut M16-Zn.D 2 2 2 2 2 2
8 CF450.74.102 Balance block 8 8 8 10 10 10
9 CF454.74.105 Bolt 1 1 1

CF500.74.105 Bolt 1 1 1
10 CF450.74.107 Dragging stop block 2 2 2 2 2 2
11 CF450.74A.012 Dragging ear 1 1 1 1 1 1
12 GB/T5782 Bolt M16×80-Zn.D 2 2 2 2 2 2
13 CF450.35.101 Lock pin 1 1 1 1 1 1 1
14 CF450.74A.114 Dragging pin 1 1 1 1 1 1

Front Ballast Assembly

No. Drawing No. Part Name and Standards Applied Tractor Models and Qty.(Piece)



CF5454 CF5502 CF5504 CF5554 CF5602 CF5604
1 GB/T2979 Outer drive tyre 8.3-20 2 2

GB/T2979 Outer drive tyre 9.5-20 2 2
2 GB/T2979 Inner drive tyre 8.3-20 2 2

GB/T2979 Inner drive tyre 9.5-20 2 2
3 CF504.32.011 Front drive wheel 2 2 2 2

Front Driving Wheel Assembly

No. Drawing No. Applied Tractor Models and Qty.(Piece)Part Name and Standards



CF5454 CF5502 CF5504 CF5554 CF5602 CF5604
1 GB/T2979 6.00-16 Outer tyre 2

GB/T2979 6.50-16 Outer tyre 2
2 GB/T2979 6.00-16 Inner tyre 2

GB/T2979 6.50-16 Inner tyre 2
3 CF450.32.011 Wheel unit 2 2

Front Wheel Assembly

No. Drawing No. Applied Tractor Models and Qty.(Piece)Part Name and Standards







CF5454 CF5502 CF5504 CF5554 CF5602 CF5604
1 CF354.46.021 Shelter① 1 1 1 1 1 1
2 GB/T5783 Bolt M12×35-Zn.D① 8 8 8 8 8 8
3 CF350.46A.011 U-frame welded 1 1 1 1 1 1
4 GB/T6170 Nut M12-Zn.D 16 16 16 16 16 16
5 GB/T93 Washer 12-Zn.D 16 16 16 16 16 16
6 GB/T97.1 Washer 12-Zn.D 16 16 16 16 16 16
7 CF350.46.119 Bolt 4 4 4 4 4 4
8 CF354.46.201 Shelter's tri-angle plate① 2 2 2 2 2 2
9 GB/T5782 Bolt M12×70-Zn.D① 4 4 4 4 4 4

10 GB/T93 Washer 24-Zn.D 4 4 4 4 4 4
11 GB/T6171 Nut M24×3-Zn.D 4 4 4 4 4 4
12 CF450.46.012 Lower frame welded(left) 1 1 1 1 1 1
13 GB/T6170 Nut M16-Zn.D 8 8 8 8 8 8
14 GB/T93 Washer 16-Zn.D 12 12 12 12 12 12
15 GB/T97.1 Washer 16-Zn.D 12 12 12 12 12 12
16 CF450.46.101 Fix plate 2 2 2 2 2 2
17 GB/T5782 Bolt M16×190-Zn.D 8 8 8 8 8 8
18 GB/T5785 Bolt M16×1.5×45-Zn.D 4 4 4 4 4 4
19 GB/T5782 Bolt M12×45-Zn.D 4 4 4 4 4 4
20 CF450.46.013 Lower frame welded(right) 1 1 1 1 1 1

Note:①Optional

ROPS Assembly

No. Drawing No. Applied Tractor Models and Qty.(Piece)Part Name and Standards











CF5454 CF5502 CF5504 CF5554 CF5602 CF5604
1 GB/T882 Pin B10×25-Zn.D 2 2 2 2 2 2
2 CF450.43A.017 Pull wire(1) 1 1 1 1 1 1
3 GB/T97.1 Washer 10-Zn.D 2 2 2 2 2 2
4 GB/T91 Pin 3.2×20-Zn.D 2 2 2 2 2 2
5 CF450.43A.108 Supporting plate 1 1 1 1 1 1
6 GB/T93 Washer 8-Zn.D 6 6 6 6 6 6
7 GB/T6170 Nut M8-Zn.D 6 6 6 6 6 6
8 GB/T97.1 Washer 8-Zn.D 6 6 6 6 6 6
9 GB/T5783 Bolt M8×45-Zn.D 4 4 4 4 4 4

10 CF450.43A.011 Bracket weldment (1) 1 1 1 1 1 1
11 GB/T65 Stud M5×16-Zn.D 1 1 1 1 1 1
12 GB/T6170 Nut M5-Zn.D 1 1 1 1 1 1
13 CF450.43A.019 Hand brake handle assembly 1 1 1 1 1 1
14 GB/T5783 Bolt M8×25-Zn.D 2 2 2 2 2 2
15 GB/T5783 Bolt M10×60-Zn.D 2 2 2 2 2 2
16 CF450.43A.016 Bracket weldment (2) 1 1 1 1 1 1
17 GB/T93 Washer 10-Zn.D 2 2 2 2 2 2
18 GB/T6170 Nut M10-Zn.D 2 2 2 2 2 2
19 CF450.43A.018 Pull wire(2) 1 1 1 1 1 1

Brake Assembly(Ⅲ)(Optional)

No. Drawing No. Part Name and Standards Applied Tractor Models and Qty.(Piece)



CF5454 CF5502 CF5504 CF5554 CF5602 CF5604
1 CF450.43A.021 Right crank welding 1 1 1 1 1 1
2 GB/T3452.1 O ring 20×2.65G 2 2 2 2 2 2
3 CF450.43.107 Isolating bush 2 2 2 2 2 2
4 CF450.43.013 Right brake housing unit 1 1 1 1 1 1
5 CF450.43.106 Block 2 2 2 2 2 2
6 GB/T3452.1 O ring 20×2.65G 2 2 2 2 2 2
7 CF450.43.109 Washer 2 2 2 2 2 2
8 GB/T894.1 Circlip 15 2 2 2 2 2 2
9 CF450.43.024 Brake disc assembly 4 4 4 4 4 4

10 CF450.43.105 Isolating plate 2 2 2 2 2 2
11 CF450.43.104 Right brake disc 1 1 1 1 1 1
12 CF450.43.101 O ring 20×2.65G 2 2 2 2 2 2
13 CF450.43.102 Bowl cork 12 12 12 12 12 12
14 GB/T308-2002 Steel ball 18 G 100b 12 12 12 12 12 12
15 GB/T982 Combined washer 12 2 2 2 2 2 2
16 GB/T3798 Screw plug M12×1.5 2 2 2 2 2 2
17 CF450.43.103 Left brake disc 1 1 1 1 1 1
18 CF450.43.012 Right brake housing unit 1 1 1 1 1 1
19 CF450.43A.020 Right crank welding 1 1 1 1 1 1

Brake Assembly(Ⅱ)

No. Drawing No. Part Name and Standards Applied Tractor Models and Qty.(Piece)



























CF5454 CF5502 CF5504 CF5554 CF5602 CF5604
1 CF450.48B.031 Rear tail lamp assembly 2 2 2 2 2 2
2 GB/T818 Screw M5×35-Zn.D 3 3 3 3 3 3
3 CF700.48.080 Trailer socket 1 1 1 1 1 1
4 GB/T97.1 Washer 5-Zn.D 3 3 3 3 3 3
5 GB/T93 Washer 5-Zn.D 3 3 3 3 3 3
6 GB/T6170 Nut M5-Zn.D 3 3 3 3 3 3
7 CF700.48.087A Air pressure alarm 1 1 1 1 1 1
8 CF700.48.092 Wire rubber ring (3) 2 2 2 2 2 2
9 CF700.48.094 Wire rubber ring (2) 1 1 1 1 1 1

10 CF700.48.053 Rear light assembly 1 1 1 1 1 1
11 CF700.48.904 Stoplight switch 1 1 1 1 1 1
12 CF700.48.902 Clutch light switch 1 1 1 1 1 1
13 CF450.48B.020 Rear light wire harness assembly 1 1 1 1 1 1
14 GB/T818 Screw M6×20-Zn.D 4 4 4 4 4 4
15 GB/T93 Washer 6-Zn.D 4 4 4 4 4 4
16 GB/T97.1 Washer 6-Zn.D 4 4 4 4 4 4
17 CF700.48.905 Starting relay 1 1 1 1 1 1
18 CF450.48B.026 Central electrical box 1 1 1 1 1 1
19 GB/T6170 Nut M6-Zn.D 2 2 2 2 2 2
20 CF450.48B.084 Left handle lamp 1 1 1 1 1 1
21 CF450.48B.085 Right handle lamp 1 1 1 1 1 1
22 CF450.48B.086 License plate lamp 1 1 1 1 1 1
23 GB/T818 Screw M4×8-Zn.D 2 2 2 2 2 2

Electrical System Assembly(Ⅱ)

No. Drawing No. Applied Tractor Models and Qty.(Piece)Part Name and Standards













CF5454CF5502CF5504CF5554CF5602CF5604
1 CF450.53B.102 Towing pin① 1 1 1 1 1 1

2 CF450.53B.011 Towing frame weldment assembly① 1 1 1 1 1 1

3 CF450.53.103 Lock pin① 1 1 1 1 1 1

4 CF450.53B.104 Towing frame pin shaft① 2 2 2 2 2 2

5 CF450.53B.103 Side cover 2 2 2 2 2 2

6 GB/T5783 Bolt M16×40-Zn.D 10 10 10 10 10 10

7 GB/T93 Washer 16-Zn.D 10 10 10 10 10 10

8 CF450.35.103 Lock pin 2① 2 2 2 2 2 2

Note: ①Optional

Towing Mechanism Assembly

No. Drawing No. Applied Tractor Models and Qty.(Piece)Part Name and Standards



CF5454 CF5502 CF5504 CF5554 CF5602 CF5604
1 CF450.35.104 Limiting pin 2 2 2 2 2 2
2 GB/T5783 Bolt M16X35-Zn.D 4 4 4 4 4 4
3 GB/T93 Washer 16-Zn.D 6 6 6 6 6 6
4 GB/T97.1 Washer 16-Zn.D 2 2 2 2 2 2
5 CF450.35.115 Pull rod 2 2 2 2 2 2
6 CF450.35.011 Traction frame weldment 1 1 1 1 1 1
7 GB/T93 Washer 14-Zn.D 6 6 6 6 6 6
8 GB/T5783 Bolt M14X35-Zn.D 4 4 4 4 4 4
9 GB/T899 Bolt GM14-M14X30-8.8-Zn.D 2 2 2 2 2 2

10 GB/T6170 Nut M14-Zn.D 2 2 2 2 2 2
11 CF450.35.103 Lock pin2 2 2 2 2 2 2
12 CF450.35.101 Lock pin1 2 2 2 2 2 2
13 CF450.35.105 Swing rod 1 1 1 1 1 1
14 CF450.35.102 Connecting rod 1 1 1 1 1 1
15 GB/T5782 Bolt M16X80-Zn.D 2 2 2 2 2 2
16 CF450.35.107 Traction pin 1 1 1 1 1 1
17 CF450.35.106 Bent rod 1 1 1 1 1 1
18 GB/T6170 Nut M16-Zn.D 4 4 4 4 4 4

Traction structure Assembly

No. Drawing No. Applied Tractor Models and Qty.(Piece)Part Name and Standards



CF5454 CF5502 CF5504 CF5554 CF5602 CF5604
1 GB/T5783 Bolt M16×65-Zn.D 4 4 4 4 4 4
2 GB/T93 Washer 16-Zn.D 10 10 10 10 10 10
3 CF450.35B.101 Connecting bush 8 8 8 8 8 8
4 CF450.35B.011 Traction frame weldment 1 1 1 1 1 1
5 CF450.35.101 Lock pin1 2 2 2 2 2 2
6 CF450.35.104 Limiting pin 2 2 2 2 2 2
7 CF450.35.102 Connecting pin 1 1 1 1 1 1
8 CF450.35.103 Lock pin2 2 2 2 2 2 2
9 GB/T5783 Bolt M16×75-Zn.D 4 4 4 4 4 4

10 GB/T6170 Nut M16-Zn.D 6 6 6 6 6 6
11 CF450.35B.102 Swing rod 1 1 1 1 1 1
12 GB/T5782 Bolt M16×80-Zn.D 2 2 2 2 2 2
13 CF450.35.106 Bent rod 1 1 1 1 1 1
14 CF450.35.107 Traction pin 1 1 1 1 1 1

Traction structure Assembly

No. Drawing No. Applied Tractor Models and Qty.(Piece)Part Name and Standards



Preface 
Dear users: 

We express our sincere gratitude for your concerns and 

preferences for our products made in Jiangsu. Changfa Industrial 

Group Co., Ltd .The Group will always provide you the best engine, 

with the advantage of low noises, economy, quick starting at low 

atmosphere temperature, compact size, and high reliability and so 

on.  

In order to facilitate the searching, this catalogue can offer you 

not only the ease in understanding the structure and assembly of 

all components, but also the convenience in ordering parts. This 

catalogue covers models of CF490BT and CF495T series engines, 

part number, description and quantity per engine. 

Please pay attention to the following remark before you order 

the components: 

1. Model, exworks number and exworks date of the engine; 

2. Part number, description and quantity of the demanded 

components. 

The components of this catalogue are compiled according to 

the design version of August. 2007 . According to the change of 

market requirements, the structure and numbers of some parts are 

subject to change without notice, please pay attention to this . 

No part of this catalogue may be reproduced, published, or 

transmitted in any form or by any means without the prior written 

consent of Jiangsu Changfa Industrial Group Co.,Ltd. 

 i



CONTENT 

1.Cylinder head cover assembly……………………………………………...1 

2.Cylinder head assembly……………………………………………………...2 

3.Cylinder block assembly……………………………………………………..4 

4.Timing gear casing assembly……………………………………………….7 

5.Crank Institution assembly…………………………………………............10 

6.Crankshaft assembly………………………………………………………....11 

7.Intake and exhaust system………………………………………………….12 

8.Lubricating system….………………………………………………………..13 

9.Cooling system…….………………………………………………………….15 

10.Fuel system….………………………………………………………………..17 

11.Electrical system……………………………………………………………..18 

12.Air compressor system……………………………………………………..19 

 
 

 

 

 

 

 

 

 

 

ii ii



Parts Catalogue for CF490BT/495T Diesel Engine              01 Cylinder Head Cover Assembly 

Part No. 
No. Name 

CF490BT CF495T 
Quantity

Screw M4×6 GB/T823-1988 4 1 

Nameplate 485Q-01007 1 2 

Oil filler cover CY490BG-01003 1 3 

Gasket for oil filler cover CY490BG-01004 1 4 

1 5 Cylinder head cover CY490BG-01001 CY495T-01001 

Rubber sealing gasket for cylinder head cover 6 CY490BG-01002 CY495T-01002 1 

 

  1



Parts Catalogue for CF490BT/495T Diesel Engine                    02 Cylinder Head Assembly 

 
Part No. 

No. Name 
CF490BT CF495T 

Quantity

1 Cylinder head machining assembly CY490BG-02100 CY495T-02100 1 

2 Thermostat rind gasket CY490BG-02013 1 

3 Exhaust manifold gasket CY490BG-02012 4 

4 Stud M8×25 GB/T899-1988 6 

5 Washer 8-140HV GB/T97.1-2002 8 

6 Washer 8 GB/T93-1987 16 

7 Nut M8 GB/T6170-2000 16 

8 Stud m8×28 GB/T899-1988 2 

9 Screw m10×1×10 GB/T73-1985 2 

10 Circlip 18 GB/T894.1-1986 2 

11 Washer CY490BG-02203 8 

12 Rock arm shaft CY490BG-02206 CY495T-02206 1 

13 Rock arm assembly  CY490BG-02210 8 

14 Screw of adjusting valve-clearance CY490BG-02201 8 

15 Nut of adjusting valve-clearance 485Q-02203 8 

16 Hexagon-head bolt m10×65 GB/T9074.15-1988 5 

Washer 10 GB/T93-1987 17 4 

18 Gasket for cap nut  CY495T-02016 4 

Nut M10 GB/T923-1988  4 
19 

Nut M8  GB/T923-1988 4 

20 Stud of rocker arm shaft seat CY490BG-02001 CY495T-02001 4 

21 Nut M10 GB/T6170-2000 4 

  2



Parts Catalogue for CF490BT/495T Diesel Engine                    02 Cylinder Head Assembly 

 

Part No. 
No. Name 

CF490BT CF495T 
Quantity

Washer 10 JB/T982-1977  
22 

Bowl-shaped washer  485Q-02015 
4 

23 Spring of rocker arm shaft CY490BG-02202 3 

24 Rocker arm shaft seat CY490BG-02204 CY495T-02204 4 

25 Back seat of rocker arm shaft CY490BG-02205 CY495T-02205 1 

26 Valve lock CY490BG-02006 16 

27 Valve spring carrier CY490BG-02005 8 

28 Inner valve spring CY490BG-02004 8 

29 Stud for fixing injection 485Q-02012 8 

30 Outer valve spring CY490BG-02003 8 

31 Valve sealing 485Q-02011 8 

32 Valve guide CY490BG-02107 8 

33 Rear cover board CY490BG-02003 1 

34 Rear cover board gasket CY490BG-02010 1 

35 Intake manifold gasket CY490BG-02002 4 

36 Hexagon-head bolt M8×20 GB/T9074.17-1988 9 

37 Lifting ear CY490BG-02009 2 

38 Intake valve seat CY490BG-02108 CY495T-02108 4 

39 Intake valve CY490BG-02008 CY495T-02008 4 

40 Exhaust valve seat CY490BG-02109 CY495T-02109 4 

41 Exhaust valve CY490BG-02007 CY495T-02007 4 

 

  3



Parts Catalogue for CF490BT/495T Diesel Engine                    02 Cylinder Head Assembly 

 

Part No.
No. Name Quantity

CF490BT CF495T

1 Long cylinder-head bolt CY490BG-03012 14

2 Cylinder-head gasket CY490BG-03011 CY495T-03011 1

3 Sealing washer 16 JB/T982-1977 1

4 Hexagon-head bolt M6×1.5×1.8 GB/T5786-2000 2

5 GB/T9074.17-1988 3Hexagon-head bolt M8×18

6 Breathing assembly CY490BG-19100 1

7 American hoop 13-23  1 

8 Plastic pipe 20×2×380 ∅ CY490BG-19001 1 

9 O ring 23.6×3.55 GB3452.1-1992 1 

10 American hoop 6-16  2 

11 Plastic pipe 8×210 ∅ HG4-404-1982 1 

12 Front bush of camshaft CY490BG-03113 1 

13 Straight pin B8×16 GB/T119.1-2000 1 

14 Washer of main bearing bolt CY490BG-03104 10 

15 Main bearing bolt CY490BG-03105 10 

16 Main bearing bush (upper half) CY490BG-03006 CY495T-03006 5

17 Main bearing bush (lower half) CY490BG-03004 CY495T-03004 5

18 Main bearing cap CY490BG-03103 CY495T-03103 4

19 Cylinder block CY490BG-03101 CY495T-03101 1

CY490BT-03022 20 10Rubber plug（M10） 

21 Thrust plate of crankshaft (lower half) CY490BG-03005 2

22 Thrust plate of crankshaft (upper half) CY490BG-03007 2

  4



Parts Catalogue for CF490BT/495T Diesel Engine                    02 Cylinder Head Assembly 

 

Part No.
No. Name Quantity

CF490BT CF495T

23 Rear main bearing cap CY490BG-03110 CY495T-03110 1

GB/T13018-1991 24 1Polyethylene pipe 16×1×400 

25 Sealing washer 10 JB/T982-1977 2

26 Plug 485Q-03025 2 

27 Oil filter gasket 485Q-03020 1 

28 Hoop Q67522 QC/T620-1999 1 

29 Oil pressure sensor 485Q-03004 1 

30 Water drain cock assembly CY490BT-03200 1 

31 Straight pin B10×22 GB/T119.1-2000 2 

32 Cotter pin 6.3×32 GB/T91-2000 1 

33 Hexagon-head bolt M12×30 GB/T9074.15-1988 6 

34 FB100 130 12G GB/T9877.1-1988 1 

35 Cover of observation hole CY490BG-03016 1 

36 Hexagon-head bolt M6×12 GB/T5783-2000 1 

37 Bolt M12×80 GB/T70.1-2000 2 

38 Spring washer 12 GB/T93-1987 4 

39 Flywheel housing CY490BT-03009 1 

40 Stud M12×30 GB/T898-1988 2 

41 Nut M12 GB/T6170-2000 2 

42 Flywheel housing gasket CY490BT-03001 1 

43 Plug CY490BG-03109 1 

44 Rear bush of camshaft CY490BG-03108 1

  5



Parts Catalogue for CF490BT/495T Diesel Engine                    02 Cylinder Head Assembly 

 

Part No.
No. Name Quantity

CF490BT CF495T

45 Middle bush of camshaft CY490BG-03102 1

Cylinder-head position pin CY490BG-03014  
46 2

Cylinder-head position sleeve  CY495T-03017 

47 Cylinder liner CY490BG-03002 CY495T-03002 4

48 Short cylinder-head bolt CY490BG-03013 CY495T-03013 4

49 Hexagon-head bolt M8×20 GB/T9074.17-1988 2

50 Cover board of infall CY490BT-03002 1

51 Infall gasket CY490BG-03018 1

 

 

  6



Parts Catalogue for CF490BT/495T Diesel Engine               04 Timing Gear Casing Assembly 

 7

 
Part No. 

No. Name 
CF490BT CF495T 

Quantity

1 Nut M8 GB/T6170-2000 6 

2 Washer 8 GB/T93-1987 6 

3 Washer CY490BT-12010 4 

4 Stud M8×45 GB/T899-1988 3 

5 Oil filling cap CY490BT-12012 1 

6 Gear casing gasket CY490BT-12015 1 

7 Timing gear casing CY490BT-12003 1 

8 Hexagon-head bolt M8×22 GB/T9074.17-1988 6 

9 Transition gear shaft CY490BT-04003 1 

10 Hexagon-head bolt M8×45 GB/T9074.15-1988 2 

11 Fuel injection pump gear CY490BT-04001 1 

12 Straight pin B8×16 GB/T119-2000 2 

13 Timing idle gear and bush assembly CY490BT-04100 1 

14 Transition-gear plate CY490BT-04002 1 

15 Crankshaft gear CY490BT-04004 1 

16 Gear casing cover gasket CY490BT-12004 1 

17 Hexagon-head bolt M8×55 GB/T9074.15-1988 2 

18 Gear casing cover CY490BT-12005 1 

19 Hexagon-head bolt M8×25 GB/T9074.17-1988 11 

20 Air pump gasket CY490BT-12008 1 

21 Air pump plate CY490BT-12016 1 

22 Hexagon-head bolt M8×65 GB/T9074.17-1988 3 



Parts Catalogue for CF490BT/495T Diesel Engine               04 Timing Gear Casing Assembly 

 8

 

Part No. 
No. Name 

CF490BT CF495T 
Quantity

23 Stud M8×25 GB/T899-1988 2 

24 FB60 80 12G GB/T9877.1-1988 1 

25 Indicating needle CY490BT-12007 1 

26 Double head stud  CY490BT-12011 1 

27 hydraulic pressure pump gasket CY490BT-12002 2 

28 hydraulic pressure pump plate CY490BT-12001 2 

29 Hexagon-head bolt M8×30 GB/T9074.17-1988 6 

30 Adjust tighten wheel CY490BT-12104 1 

31 Spring CY490BT-12014 1 

32 Washer CY490BT-12010 4 

33 Press set CY490BT-12009 1 

34 Nut M8 GB/T6177.1-2000 1 

35 Bearing 6006 GB/T276-1994 2 

36 Hexagon-head bolt M12×30 GB/T9074.15-1988 1 

37 Camshaft-gear plate 485Q-04009 1 

38 hydraulic pressure pump gear CY490BT-04002 1 

39 Camshaft-gear CY490BT-04005 1 

40 Hexagon-head bolt M8×20 GB/T9074.17-1988 2 

41 Camshaft plate CY490BT-04006 1 

42 Stud M8×85 GB/T899-1988 1 

43 Hexagon-head bolt M10×130 GB/T5782-2000 1 



Parts Catalogue for CF490BT/495T Diesel Engine               04 Timing Gear Casing Assembly 

 9

 

Part No. 
No Name+ 

CF490BT CF495T 
Quantity

44 Alternator jackstay CY490BT-12018 1 

45 Hexagon-head bolt M10×20 GB/T9074.15-1988 2 

46 Washer 10-140HV GB/T97.1-2002 1 

47 Washer 10 GB/T93-1987 1 

48 Nut M10 GB/T6170-2000 1 

49 Hexagon-head bolt M8×60 GB/T9074.17-1988 2 



Parts Catalogue for CF490BT/495T Diesel Engine               05 Crank Institution Assembly 

 10

 
Part No. 

No. Name 
CF490BT CF495T 

Quantity

1 Crankshaft pulley bolt 485Q-06003 1 

2 Starter jaw washer 485Q-06002 1 

3 Crankshaft pulley CY495BT-06001 1 

4 Front block the oil wreath CY490BG-06002 1 

5 Crankshaft CY490BG-06003 CY495T-06003 1 

6 Connecting-rod bolt CY490BG-05104 CY495T-05204 8 

7 Connecting-rod cap CY490BG-05103 CY495T-05203 4 

8 Connecting-rod bearing shell CY490BG-05002 CY495T-05005 8 

9 Flywheel ring gear assembly CY490BT-06100  1 

10 Bearing 6203-Z GB/T276-1994 1 

11 Flywheel bolt CY490BT-06002 6 

12 Straight pin B10×22 GB/T119.1-2000 1 

13 Connecting-rod CY490BG-05102 CY495T-05202 4 

14 Piston CY490BG-05001 CY495T-05001 4 

Circlip 29 DIN472  15 

Circlip 32  GB/T893.1-1986 

8 

16 Combination oil ring 490Q-05100 CY495T-05100 4 

17 Intermediate compression ring 490Q-05003 CY495T-05003 4 

18 Top compression ring 490Q-05002 CY495T-05002 4 

19 Piston pin 490QZ-05004 CY495T-05004 4 

20 Connecting-rod small end bush CY490BG-05101 CY495T-05201 4 

21 Key C12×63 GB/T1096-2002 1 



Parts Catalogue for CF490BT/495T Diesel Engine               06 Crankshaft Assembly 

 11

 
Part No. 

No. Name 
CF490BT CF495T 

Quantity 

1 Camshaft CY490BG-07001 1 

2 Key C8×22 GB/T1096-1979 1 

3 Valve tappet CY490BG-07003 8 

4 Valve push rod CY490BG-07002 8 



Parts Catalogue for CF490BT/495T Diesel Engine                  07 Intake And Exhaust System 

 12

 
Part No. 

No. Name 
CF490BT CF495T 

Quantity 

1 Hexagon-head bolt M10×35 GB/T9074.17-1988 4 

2 Exhaust connection pipe washer CY490BT-10002 1 

3 Exhaust pipe CY490BT-10001 1 

4 Washer 8 GB/T97.1-2002 2 

5 Spring washer 8 GB/T93-1987 2 

6 Air filter gasket CY490BT-09002 1 

7 Nut M8 GB/T6170-2000 2 

8 Stud M8×20 GB/T899-1988 2 

9 Hexagon-head bolt M8×25 GB/T9074.17-1988 8 

10 Intake pipe CY490BT -09001 1 

11 Pipe tie-in CY490BT-09003 1 

12 Warmer return pipe joint cover 485Q-08018 1 

13 Hoop Q67522 QC/T620-1999 1 



Parts Catalogue for CF490BT/495T Diesel Engine                  07 Intake And Exhaust System 

 13

 
Part No. 

No. Name 
CF490BT CF495T 

Quantity 

1 Hexagon-head bolt M8×35 GB/T9074.15-1988 1 

2 Oil pump machining assembly CY490BG-13110 CY495T-13110 1 

3 Pin A4×20 GB/T119.1-2000 1 

4 Oil pump gear CY490BG-13101 1 

5 Oil pump inner rotor assembly CY490BG-13120 CY495T-13120 1 

6 Outer rotor CY490BG-13102 CY495T-13102 1 

7 Oil pump adjusting gasket CY490BG-13103 1 

8 Oil pump cover CY490BG-13104 1 

9 Steel ball S∅ 10 GB/T308-2002 1 

10 Adjust screw CY490BG-13106 1 

11 Nut M12×1.5 GB/T6171-2000 1 

12 Safety valve spring CY490BG-13107 1 

13 Connection plate washer CY490BG-13105 1 

14 Hexagon-head bolt M8×45 GB/T9074.15-1988 3 

15 Hexagon-head bolt M8×20 GB/T9074.17-1988 4 

16 Oil outlet pipe flange gasket CY490BG-13001 2 

17 Oil pump outlet pipe CY490BG-13200 1 

18 Oil pan gasket CY490BT-11001 1 

19 Oil lever stick 485Q-11200 1 

20 Oil lever stick bushing CY490BT-11003 1 

21 Oil lever stick bushing gasket CY490BT-11004 1 



Parts Catalogue for CF490BT/495T Diesel Engine                  07 Intake And Exhaust System 

 14

 

Part No. 
No. Name 

CF490BT CF495T 
Quantity 

22 Oil filter CY490BT-26001 1 

23 Hexagon-head bolt M8×28 GB/T9074.17-1988 1 

24 Hexagon-head bolt M8×48 GB/T9074.17-1988 1 

25 Hexagon-head bolt M8×50 GB/T9074.15-1988 6 

26 Hexagon-head bolt M10×40 GB/T9074.15-1988 10 

27 Spring washer 16 GB/T 93-1987 2 

28 Hexagon-head bolt M16×50 GB/T5783-2000 2 

29 Fixing bracket bolt  CY490BT-11010 4 

30 Spring washer 18 GB/T 93-1987 4 

31 Left fixing bracket CY490BT -11007 1 

32 Hexagon-head bolt M8×25 GB/T9074.15-1988 15 

33 Oil pan CY490BT-11002 1 

34 Right fixing bracket CY490BT -11008 1 

35 Oil drainage plug 485Q-11003 1 

36 Washer 485Q-11002 1 

37 Hollow bolt M10×1 485Q-29002 1 

38 Washer 10 JB/T982-1977 2 

39 Respirator return pipe tie-in  CY490BT-11009 1 

40 Oil strainer assembly CY490BG-13130 1 

41 Hexagon-head bolt M8×40 GB/T9074.15-1988 1 

 

 



Parts Catalogue for CF490BT/495T Diesel Engine              09 Cooling System 

 15

 

Part No. 
No. Name 

CF490BT CF495T 
Quantity

1 Hexagon-head bolt M8×65 GB/T9074.17-1988 5 

2 Fan（∅ 380） CY490BT-08006 1 

3 Fan washer CY490BT-08001 1 

4 Fan pulley CY490BG-08003 1 

5 V belt AV15×890 GB12732-1996 1 

6 V belt AV15×635 GB12732-1996 1 

7 Hexagon-head bolt M8×50 GB/T9074.15-1988 3 

8 Water pump assembly CY490BG-08100 1 

9 Water pump housing gasket CY490BG-08004 1 

10 Water pump linking plate CY490BT-08007 1 

11 Hexagon-head bolt M8×25 GB/T9074.17-1988 1 

12 Linking plate gasket CY490BT-08008 1 

13 Inlet water pipe CY490BT-08004 1 

14 Inlet water pipe gasket CY490BT-08005 1 

15 Water pump seat CY490BT-08002 1 

16 Water pump seat gasket CY490BT-08003 1 

17 Hexagon-head bolt M8×45 GB/T9074.15-1988 1 

18 Backwater tie-in CY490BT-08009 1 

19 Spring washer 8 GB/T93-1987 2 

20 Bolt M8×45 GB/T70.1-2000 2 

21 Water temperature sensor 485Q-17007 1 

22 Hexagon-head bolt M8×35 GB/T9074.17-1988 3 



Parts Catalogue for CF490BT/495T Diesel Engine              09 Cooling System 

 16

 

Part No. 
No. Name 

CF490BT CF495T 
Quantity

23 Thermostat housing CY490BG-17004 1 

24 Thermostat CY490BG-17002 1 

25 Hexagon-head bolt M8×25 GB/T9074.17-1988 3 

26 Water pump inlet pipe cover 485Q-08017 2 

27 Thermostat cap CY490BT-17001 1 

28 Thermostat cap gasket CY490BG-17003 1 

29 Outlet water tie-in  CY490BT-17006 1 

30 Water pipe for connection CY490BT-17005 1 

31 Hoop Q67522 QC/T620-1999 2 

32 Hexagon-head bolt M8×60 GB/T9074.17-1988 1 

33 Alternator jackstay CY490BT-29003 1 

34 Nut M8 GB/T6170-2000 1 

35 Alternator jackstay washer 485Q-17010 1 

36 Washer 8-140HV GB/T97.1-2002 1 

37 Hexagon-head bolt M8×45 GB/T5783-2000 1 

 



Parts Catalogue for CF490BT/495T Diesel Engine              10 Fuel System 

 17

 

Part No. 
No. Name 

CF490BT CF495T 
Quantity

1 Nut M12 GB/T6170-2000 1 

2 Washer 12 GB/T859-1987 1 

3 Injection pump gear connection plate CY490BT-18002 1 

4 Hexagon-head bolt M6×12 GB/T9074.15-1988 6 

5 Injection pump connection 485Q-18003 1 

6 Gasket of injection pump connection 485Q-18002 2 

7 Woodruff key 3×∅ 16                         GB/T1098-1979 1 

8 Bushing joint ∅ 12.2 CY490BT-15103 1 

9 Fuel injection pump CY490BT-18001 CY495T-18001 1 

10 1st cylinder high pressure fuel pipe assembly CY490BT-14001 CY495T-14001 1 

11 2nd cylinder high pressure fuel pipe assembly CY490BT-14002 CY495T-14002 1 

12 3rd cylinder high pressure fuel pipe assembly CY490BT-14003 CY495T-14003 1 

13 4th cylinder high pressure fuel pipe assembly CY490BT-14004 CY495T-14004 1 

14 High pressure fuel pipe clamp（inter、outer） 485Q-14001 2 

15 Bolt M6×20 GB/T818-2000 
2(each 

clamp) 

16 Fuel filter outlet pipe assembly CY490BT-15300 1 

17 Fuel filter inlet pipe assembly CY490BT-15200 1 

18 Fuel filter 485Q-28001 1 

19 Hexagon-head bolt M8×20 GB/T9074.17-1988 2 

20 Fuel supply pump inlet pipe assembly CY490BT-15400 1 

21 Injector assembly  485Q-25000 CY495T-25000 4 



Parts Catalogue for CF490BT/495T Diesel Engine              11 Electrical System 

 18

 

Part No. 
No. Name 

CF490BT CF495T 
Quantity 

1 Generator shield CY490BT-29001 1 

2 generator CY490BT-29002 1 

3 Starting motor assembly  CY490BT-30000 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Parts Catalogue for CF490BT/495T Diesel Engine              11 Electrical System 

 19

 

Part No. 
No. Name 

CF490BT CF495T 
Quantity 

1 Air compressor oil inlet pipe assembly CY490BT-34100 1 

2 Fuel pipe nip CY490BT-34002 1 

3 Hollow bolt M10×1 485Q-29002 1 

4 Washer 10 JB/T982-1977 2 

5 Air compressor CY490BT-34001 1 

6 Air compressor intake flange gasket CY490BT-34003 1 

7 Oil cooler water pipe tie-in 490QZ-03002 1 

8 Hexagon-head bolt M8×25 GB/T9074.17-1988 2 

9 Hoop Q67522 QC/T620-1999 1 

10 Hosepipe ∅ 16×140 GB/T15329.1-2003 1 

 

 


	Geral
	Air Filter Assembly(_)
	Control Mechanism Assembly of the Engine0
	Cooling System Assembly(_)
	Engine Hood Assembly(_) 0
	Engine Hood Assembly(_)0
	Engine Hood Side Cover
	Engine1
	Exhaust Tube Assembly(_)
	Front Ballast Assembly
	Front Driving Wheel Assembly
	Front Wheel Assembly_OK
	Fuel Tank Assembly 
	Rear Driving Wheel Assembly
	ROPS & Canopy assy
	Safety Sign And Nameplate 1,2 Model (II)
	Safety Sign And Nameplate(I)
	Simple Body Assembly(_)

	Caixa e Chassi
	Brake Assembly (_)
	Brake Assembly (Ⅰ)0.pdf

	Brake Assembly(_)(Optional)
	Brake Assembly(_)
	Clutch Assembly
	Clutch Assembly 0.pdf

	Creeper Assembly(optional)
	Creeper Assembly(optional) 0.pdf

	Final Drive Assembly
	Final Drive Assembly 0.pdf

	Fornt Axle Assembly(_)
	Fornt Axle Assembly(Ⅲ) 0.pdf

	Fornt Axle Assembly(II)
	Fornt Axle Assembly(II)0.pdf

	Front Axle Assembly(_)
	Front Axle Assembly(Ⅰ)0.pdf

	Front Driving Axle Assembly
	Front Driving Axle Assembly 0.pdf

	Gearbox Assembly(_)
	Gearbox Assembly(Ⅳ)0.pdf

	PTO Shaft Assembly(_)
	PTO Shaft Assembly(Ⅲ)0.pdf

	Rear Axle Assembly(_)
	Rear Axle Assembly(Ⅱ)0.pdf

	Shuttle Assembly(optional)
	Shuttle Assembly(optional)0.pdf

	Transfer Case Assembly(_)
	Transfer Case Assembly(Ⅱ)0.pdf


	Hidráulico
	Electrical System Assembly(_)
	Hydraulic Steering Wheel Assembly(_)
	Lifter Assembly(_)
	Oil PumpPipe & Multiway Valve Assembly(Optional)
	Oil PumpPipe Assembly
	Suspension Mechanism Assembly
	Towing Mechanism Assembly
	Traction structure Assembly (uncertified type)
	Traction structure Assembly

	40-50hp engine

